
1-17

Emergency Products

AeroDynic®

25CF SERIES B



1-18

1 Extrusion, Machined 1
2 1/4-20 x 5/8 Screw, Trs. Hd., Slt. Z7000A457-10 4
3 Gasket, Dome Z8542A006A-01 4
4 Gasket, Extrusion 2
5 Plate, Mounting 1
6 8-32 x 9/16, Screw, Hex Wsh. Hd., Thd. Frm. Z7011A103-09 23
7 Lamp Assembly 8

Parts included in item 7
7A Lamp, GE 1195 Z8440A108 AR
7B Lead Wire (7" Red) Z8444A017-07 AR
7C Spring Z8444A017-02 AR
7D Socket, Reflector Assembly Z8542B022B AR
8 Lockwasher, Int. Tth., 3/8 Z7075A032 14
9 3/8-24 Locknut, Hex Z7065A018A 14
10 Hub, Idler 6
11 Gear, Spur Z8542B021B 8
12 Ring, Retaining Z8422A010 6
13 Nameplate 1
14 Plug, Hole, 5/8 Z8542A102A 2
15 6-32 x 3/8, Screw, Hex Wsh. Hd., Thd. Frm. Z7011A061-06 8
16 Terminal, Strip 4
17 Nameplate 1
18 10-32 x 3/8 Screw, Trs. Hd. Slt., Ext. Sems Z7006A053-06 2
19 Motor & Motor Bracket Assembly Z8542C070A 1
19A Motor (only) Z8422B111-25-01 AR
19B Gear, Worm (only) Z8422B391A AR
19C Bracket, Motor (only) Z8542C037B AR
20 Spacer 2
21 1/4-20 Nut, Hex, Keps Z7058A005 2
22 Shaft, Pulley 2
23 Pin, Roll Z7091A016A 4
24 Washer, Molded Z8440A255A 2
25 Ring, Retaining 2
26 Bearing 2
27 Belt, Timing Z8542A014A 1
28 Pulley, Plastic 2
29 Label, Warning 2
30 Plate, Adaptor 2
31 8-32 x 3/8 Screw, Hex Hd., Thd. Frm. Z7011A023-06 6
32 Lamp, 50W, T.C.L. Z8107A119A 2
33 TCLF Mechanism Assembly, Fast Z8431060C 2
34 #10 Washer, Flat Z7072A020 6
35 10-32 Nut, Hex Z7059A014 6
36 Clamp, Cable, 5/16 I.D. Z8542A028A-01 1
37 Bushing, Snap Z8470A106 3
38 Cable, Power (4 Conductor) Z175A515A 1
39 Label, Warning 1
40 Bracket, Terminal 1
41 Terminal, 2 Position 1
42 8-32 x 5/8 Screw, Phl.,Pan Hd., Thd.Frm. 2
43 Bulkhead  Center Z8542D011A 1
44 Gasket, Bulkhead Z8542A027A 2
45 Dome, Driver's Side (D-CRRRR-RRRRR) Z8542D168A-SPEC 1
46 Dome, Passenger Side (D-RRRRR-CRRRR) Z8542D168A-SPEC 1
NOT SHOWN

Service Repair Kit AR

PPL 0249
PARTS LIST

Item
No. Description Part No. Qty.

AeroDynic®

Model 25CF Series B Printed 1999

Federal Signal Corporation
2645 Federal Signal Drive

University Park, IL  60466

Printed in U.S.A.

DO NOT ORDER PARTS BY ITEM NUMBER.
Give model, description and part number.
When a part number is not supplied, the part is NOT available.
Refer to PARTS PRICE LIST (Part No. 1001) for prices of parts.


	Exploded View
	Parts List

